‘ ' ’ Power nesds control SOLID GSX Enclosure system
[LG-V SET \
No. Type ETI Name Pcs.
support LG-V 1 LG-v Support 2
(element mocujgcy LG-V) 2 |AST 4.8x9.5 |Tapping screw 4
3 |AW-RE5 Washer M5 DIN9021 Zn 2
mOU"“"Q i"T"UC“OHS 4 |ASC5x10 _ |Screw M5x10 DIN7985 Zn 2
ontage anleitung
(S Navodilo za montazo
Instrukcje montazu
@R Upute za montazu
©2  Montazni navod
(K Navod na montaz
@D  Szerelesi utmutato
@  Montavimo instrukcija
VHCTPYKUMS 3@ MOHTaX
™ Montazas instrukcija
@D  Paigaldusjuhend
Position 1 Position 2
~ /WP-A /WF’-A
oo 0o
dl .o | o2l
ot ;
@E»
ol - o
2 ol
L1l 9 L~1 o
h=63,5
basic
(podstawowy)
h=57,5mm - 71,5 mm
B16.08 | 981000514 [172]

SOLID GSX Enclosure system

" ’ Power needs control

/WP-A
oo

h=57,5mm - 71,5 mm

B16.08 | 981000514

e} © o
o || oo o || oo
e} [e)
|~ 9 L~1 o
h=63,5
basic
(podstawowy)

[LG-V SET \
No. Type ETI Name Pcs.
support LG-V 1 LG-v Support 2
(element mocujgcy LG-V) 2 |AST 4.8x9.5 |Tapping screw 4
3 |AW-RE5 Washer M5 DIN9021 Zn 2
Mounting instructions 4 |AS-C5x10__ |Screw M5x10 DIN7985 Zn 2
Montage anleitung
(8D  Navodilo za montazo
Instrukcje montazu
@B Upute za montazu
©2  Montazni navod
(@K Navod na montaz
@D Szerelesi utmutato
@  Montavimo instrukcija
VHCTPYKUMS 3@ MOHTaX
™ Montazas instrukcija
@D  Paigaldusjuhend
Position 1 Position 2

/WP-A

e o o
« 3 I—i 3 °
oo
ol o
9| ood || o°led2e
o o
©3 og
%
g g
@

[172]




‘T’ P SOLID GSX Enclosure system
ower needs control

[LG-V SET \

support LG'V No. Type ETI Name Pcs.

(element mocujgcy LG-V) 1 |LG-V Support 2
2 |AST 4.8x9.5 |Tapping screw 4
3 |AW-RE5 Washer M5 DIN9021 Zn 2
4 |AS-C 5x10 Screw M5x10 DIN7985 Zn 2

Position 1

Position 2
] WP-A o
T ,e I 0
i~ AT
Q 0? h=63,5 N 0?
N o basic N ¢
Q o2 (podstawowy) Q LN
o [/ N 0
Q| |° I Q| 1| o%-
9 o] LY [
Q 0 Q % Position 5
LY Y
Q| B NI N
Y 4 4 o 0?
AR NI QN o2 8 0
o) L] Q 0
o o
. Niic
Position 3 Position 4 ’6 °ll o
1 WP-A g ®/ N o]
o °ll o0 N 0?
a o g 0 [y 0
Q 0? Q 0? Q 0?
o P h=57,5 o 0 8 0
Screwdriver PH2 Q o Q 0% Q|| 00
(Wkretak PH2) Q ) 9 [ ]
Q[ « NRIE.S
N o N 0
Q 0? Q %é
o ) o
Q| | 95 Q|| o*
Q 0 ) [
Il ,o ANE 0?0
— 2] —2]
B16.08 | 981000514 2/2

‘T’ P SOLID GSX Enclosure system
ower needs control

[LG-V SET \

support LG'V No. Type ETI Name Pcs.
(element mocujgcy LG-V) 1 LV Support

2 |AST 4.8x9.5 |Tapping screw

3 |AW-RE5 Washer M5 DIN9021 Zn
4 |AS-C 5x10 Screw M5x10 DIN7985 Zn

LVERCEE )

Position 1

Position 2
- WP-A —
s B © 09
/sf o’ / /5 o
NREI h=63,5 Qf ||| 0¢
o 0 basic N ’
Q ot (podstawowy) Q P S
N o1 N M
Q| [ « O Tl esk
N ol o e
Q . N % Position 5
I L}
Q| | B2 NI ]
N 0 N ° e
Il 5o ||| 0 ’
o] — ”
o
20

Position 3 Position 4
— 7]

s
S S
S

S o oo s 0o e

3
>

feDeDeeDeDe
©

N

Q

©

YRk RaN
4]
R

Q o
o

O | ¢ h=57,5 % ’
Screwdriver PH2 Q o 0%, “l o
(Wkretak PH2) o b —el
Q %] -
N ] ?

Q o ’

G

Q

N\

S o o

s

k

B16.08 | 981000514 22




